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Table 1 AISI1006 Chemical composition (mass fraction)/%

C Si Mn P S Cr Al Ni Cu
0.03~0.05 <0.10 0.25~0.40 <0.030 <0.030 <0.10 <0.070 <0.10 <0.25
2.2 BRIk IR TR B A KRR IR

A TG A RS, 2K T iE, RN PR R, HIHR S EMN<0.050%, A8/K KR
it T2, Wi S JEEk/K S<0.008%, Wi\ F-1F, it A & 8<0.020% . 5 KFE B FEARE K rhit
KA ECRIAGE, WERERY a7 e 64
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R

2 U 4] w[C]<0.05% w[P]<0.015%- HHIE B4 HHI7E 1610°C~1630°C, HNKS [A]<Smin, ALK
UEF A B R R TR 2, Bl AN L ORAIE—E A S & . AN REUE BRI B HEXCS e, B B9k
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TR, 18 et E A, B ESERE IR, MRS REFIEIR 5-8min, $EHIF] LF 67 : w[C]<0.01%-
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Table 2 Corresponding relationship between superheat and drawing speed of molten steel

T HBE/PC %/ (m-min'h) bk &/ (L-kgh

30~40 1.35 0.45
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3.1 FERLERS
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Table 3AISI1006 Finished product composition/%

JaR=2 C Si Mn P S Cr Al

Al12 0.034 0.033 0.334 0.0138 0.004 0.044 0.005
Al13 0.033 0.027 0.346 0.0155 0.004 0.032 0.004
A223 0.035 0.045 0.336 0.0181 0.004 0.043 0.008
B234 0.032 0.049 0.339 0.0092 0.004 0.041 0.009
B252 0.030 0.028 0.344 0.0159 0.004 0.021 0.004
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B232 0.030 0.029 0.345 0.0151 0.004 0.026 0.011
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Figure 1 AISI1006 steel gas content

3.3 REHEIETHER
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Table 4 Low-power test results

s — R HHC B SR LA
Al12 0.5 1.0 0.0 0.0
Al113 0.5 1.0 0.0 0.0
A223 0.5 1.0 0.0 0.0
B234 0.5 1.0 0.0 0.0
B252 1.0 1.0 0.0 0.0
B232 1.0 1.0 0.0 0.0
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(1) Fprds i 2 i w[C]<0.05%, PRIUE S WG A S & 0.070%~0.075%, WREEH 2R ik
ARk, BAER ARG, G 13 reEREESE, 18 afiEEAll)E, @id 'S =k
FEINERRL, RS CREFIEIA 5~8min. 23 LF 843 : w[C]<0.01%-. w[Si]<0.015%. W[A1]=0.030%~0.040%.
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650



Ho s (2023 ) AR AR S UOCTEANHE EAE
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